NUCOR STEEL - BERKELEY CERTIFIED MILL TEST REEORT 11715716 5:137:07

P.0. Box 2259 100% ERF MELTED AND MANUFACIURED IN THE USA
Mt, DPleasant, S.C., 29464 All beams produced by Nucor-Berkeley are cast and
Phone: {843) 336_-6000 rolled to a fully killed and fine grain practice.
Mercury has noft been used in the direct manufacturing of this material.
Sold To: PLESA ANAHUAC Y CIA SA DE CV Ship Toi PORT OF TAMPICO Customer H.: 3926 - 2

AVE VALLE DE LES ALAMEDES TERMINAL MUELLES FISCALES Customer PO! 24540

N0 66-0 CEI MUELLES FISCALES, TM B.o.L. H...! 1234371

IULTITILAN, EM 54940 IAMPICO, IM 839000 MOS: B

SPECIFICATIONS: Tested in accordance with ASIM specification A6/REM-16 and R370. Quality Manual Rev H6 (12-8-15).
AASHTIO : m270-345M270-50-10
! SA-36 13
! R992-11(15:/A36-14/R529-14-50/A572 5015/A709-5016a
¢ G40.21-50w/G40.2150WM/G402150WMT

Heatd Yield,/ Yield Tensile cu Ni
Description Grade(s) Tensile (PBSI} ({PSI) Nb FEXKXXX
Part 4 Test/Heat JW  Ratlo (MPa) (MPa) EEEE L CI
W14Z38 2611147 81 56900 70300 24.¢1 07 1.03 .0a7? 027 26 14 04 26
o40f 00.00" A992-11{15 392 485 .04 01 0071 ,0003 004 .028 ,3094
W360K57.8 .82 57700 70500 26.11 001 0064 3.62 1389
012.1920m 398 486 16 Pcysy 24,320 1lbs InvH! a
W14E38 2611143 79 53900 68300 25.16 07 1.00 008 024 24 14 04 26
040 00.00" A992-11(15 372 471 04 01 0074 0004 004 029 3022
W360¥57.8 .19 52900 66800 25.48 ,001 ,0048 3.57 . 1373
012.1920m 365 461 19 Pc{sy 28,880 1lbs Invi! a
W14K38 2614332 W81 55600 68900 25.59 .07 1.03 006 ,018 22 W10 .03 26
040 00,00 A9%2-11(15 3863 475 03 01 0052 0003 004 028 12989
W360X57.8 W81 57100 70900 25.3¢9 ,001 ,0046 2.84 1366
012.1920nm 394 489 33 Pc{s) 50,160 1lbs Invi: 0
W14E38B 2614330 .80 55500 63100 24.70 .07 1.04 007 021 24 W11 .03 26
040 0o.o0" A932-11(15 383 476 03 01 0046 0003 004 030 3024
W360%57.8 81 56300 69700 24.88 001 0037 2.96 1354
012.1920m 388 481 62 Pc{s) 94,240 1lbs Invi: 0

mwosQWﬂPop based on B8' (20.32cm) gauge length. ‘No Weld Repair’ was @mwmowgmn Hg free and no contact with Hg nsﬁpﬁ@ gmsﬁmmnﬁshm_

CI = 26,01Cu+3,.88Ni+1,20Cr+1,4951+17,28P_(7.23Cu¥Ni)_(9.10Ni%P)-33,39(CukCu) CEl= C+(Mn/B)+({Cri+MotV)/5)+{{NitcCu)/15)

Pcm = C+(Si/303+(Mn/20)+(Cu/20)+ (Ni/60Y+(Cr/20)+(Mo/15y+(V/10)+3B CE2 \ MEtSL) /6)+{ (CotMO1V+ChY /5)+( (NitCu)/15)
-~

I hereby certify that the contents of thls report are accurate and ~Brugk m\\aanw
correct, Rll test results and operations performed by the material \\““&ﬁ
manufacturer are in compliance with material specifications, and Quality nosﬂwop

when designated by the Purchaser, meet applicable specifications.
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100% ERF MELTED AND MANUFACTIURED IN THE USR

All beams produced by Nucor-Berkeley are cast and
rolled to a fully killed and fine grain practice,
Mercury has not been used in the direct manufacturing of this material,

83000

M

Customer H.: 3926 - 2
Customer PO: 24540
Bio L. H..ut 1234371

MOS: B

SPECIFICATIONS: Tested in accordance with ASTM specification AG/ASM-16 and A370., Quality Manual Rewv HE (12-8-15),

AASHIO ¢
ASME !
ASIM
CSh

Description
Part 4§

W1l6x26
040+ DO.0O"
Wa10x39
012.1920m

Wl6x26
040+ 0O0O.0D0"
W410x39
012.1320m

Wlex26
o40‘ 00.00"
wa10x39
012.1920n

Wlex26
040 00,00
Wdl0x39
012.,1920m

I hereby certify that the contents of this report are accurate and
Rll test results and operations performed by the material

correct,

SA-36
A992-11{(15:/A36-14/R529-14_50/A572 53015/A708-501¢6a
G40.,21-50w/G40.2150WM/G402150WMT

Elongation based on 8"
CI

m270-345M270-50-10

13

Heatd
Grade(s)

Test /Heat JW

2609536
A992-11¢15

2609533
A992-11{15

1613248
A992-11{15

1613225
A992-11{15

{20.32cm)

¥ield/
Tensile
Ratio

83

82

.83
82

83

Yield
(PSI)
{MPa)

60100
414
57200
394

57200
394
56300
388

gauge length.

72400
499
70100
483

§3000
476
58800
474

693900
482
57300
464

25,30
13 Defs)
26,24 .07
.04
26,11
23 Defs)
25,84 .07
.04
25,43
24 Defs)
23,79 .07

.89
01
001
23,920 1bs

.85
01
001
24,960 lbs

.84
01
001
6,240 1bs

‘No Weld Repalr’ was performed.
= 26,01Cu+3,88N1+1,20Cr+1,4951+17,28P—(7,29Cu*Ni)-(9.,10Ni%P)y-33,39(Cu%cu)
CH{SL/30)+{Mn/20)+(Cu/20)+({Ni/603+(Cr/20)+({Mos15}4(V/10)+5B

011
0083

006
0074

,0066 3,50 1270
Invi: 0
021 .23 .16 04 .24
0003 004 027 2838
0060 4.01 1332
Invi: 0
030 .23 W14 .04 .23
,0004 ,004 028 2154
0078 3.52 1310
Invi: 0
027 22 12
,0004 ,003 023
,0053

Hg free and no contact with Hg during manufacture.

CE1= CH{Mn/6)+{{Cr+Mo+V)/5)+((Ni+Cu}/15)

CE2

Bruce A,

CH{(MU+SI)/6)+( (CLHMOVHCD) /534 ( (Ni+Cu) /15)

Work

manufacturer are in compliance with material specifications, and
when designated by the Purchaser, meet applicable Specifications.

Metallurgist/
Quality Control

vy



NUCOR STEEL - BERKELEY CERTIFIED MILL TEST REEORT 11/15/16 5:37:07

P.0. Box 22539 100% ERF MELTED RND MANUFACIURED IN THE USA
Mt, Pleasant, S.C. 29464 All beams produced by Nucor-Berkeley are cast and
Phone: ({843) 336-5000 rolled to a fully killed and fine grain practice,
Mercury has not been used in the direct manufacturing of this material,
Sold To: PLESA ANAHUAC Y CIA SA DE &V Ship To: DPORT OF TAMPICO Customer H.: 39256 - 2

AVE VALLE DE LES ALAMEDES TERMINAL MUELLES FISCALES Customer PO: 24540

NO 66-10 CEI MUELLES FISCALES, TM Bio L. H..ut 1234371

IULTITILAN, EM 54940 IRMPICO, IM g9000 MOS: B

SPECIFICATIONS: Tested in accordance with ASTM specification AG/ASM-16 and A370., Quality Manual Rewv HE (12-8-15),
AASHIO ! m270-343M270-50-10
ASME ! SA-36 13
ASIM ¢ AS92-11(15:/RA36-14/A529-14_50/A572 5015/A709-5015%a
CSA + G40.21-50w/G40.,2150WM/G402150WNT
8 Heat(s) for this MIR.

Elongation based on B' {20.32cm) gauge length. ‘No Weld Repalr’ was peformed.

CI = 26,01Cu+2.88Ki+1.20Cx+1,4351+17,268P_[7.29Cu¥Ni)_{9.10Ni%¥Dy_33,33{Cukcu) CEL = C+{Mn/63+{(Cr+MotV)/3)4{{Ni+Cu)/15)

Pom = C+({Si/303+(Mn/20)+(Cu/20)+ (Ni/60Y+4(Cr/20)+(Mo/15y+4(V/10)+3B CE2 = C+{(Mn+Si)/6)+((CrtMatV+Ch)/5)+((NitCu)/15)
I hereby certify that the contents of thils report are accurate and Bruce A. Work —

correct, ALl test results and operations performed by the material Metallurgist 4

manufacturer are in compliance with material specifications, and e ¢

when designated by the Purchaser, meet applicable specifications.



